

2363700 BALI			
POS NR.	SPARE PART DESCRIPTION	PCS.	PRODUCT NO.
1	COLUMN	1	2803.52
2	COLUMN CONNECTOR	1	2803.63
3	SUPPLY SET	1	2803.59
4	LOCKING WASHER	1	2803.66
5	PIN fi2.5x10	1	2061.47
6	O-RING 40x2.5	2	9916.332
7	O-RING 30x2.5	1	9917.305
8	O-RING 36x1.8	2	9917.36
9	SCREW M4x4	1	9903.024
10	ROSETTE	1	2803.40
11	GASKET	1	2803.43
12	BODY	1	2803.13
13	COVER	1	2337.93
14	HOSE SUPPLY	1	2803.24
15	SCREW M42x1.5/M37.5x1.5	1	2337.95
16	CONNECTOR M12x1	2	2803.20
17	CARTRIDGE	1	2043.745
18	CHECK VALVE	2	2167.217
19	SCREW M5x5	3	9903.16
20	SCREW M5x6	3	9903.13
21	O-RING 9x1.8	6	9917.084
22	O-RING 14x2	2	9917.147
23	PLUG	4	5103.37
24	O-RING 6x1	4	9916.033
25	SWITCH BODY	1	2803.72
26	SWITCH HOLDER	1	2803.75
27	SPINDLE WITH PLUG	1	2803.23
28	PLUG GASKET	1	2803.80
29	PLUG SPRING	1	2803.82
30	SLIDING SLEEVE	1	2803.78
31	GASKET	1	2803.83
32	O-RING 5x1.5	1	9917.05
33	O-RING 17x1.8	1	2113.997
34	O-RING 13.2x1.8	1	9917.13
35	LEVER BODY	1	2336.37
36	LEVER ARM	1	2336.98
37	SCREW M4x6	1	9903.034
38	SCREW M5x6	1	2402.215
39	SPOUT BODY	1	2829.14
40	SPOUT PIPE	1	2829.17
41	SPOUT COVER	1	2829.20
42	SPOUT ELBOW	1	2062.25
43	RING	1	2829.23
44	SPOUT SOCKET	1	2829.26
45	O-RING 23.3x2.4	2	9916.20
46	O-RING 18x1.8	1	9917.185
47	AERATOR WITH GASKET	1	2829.30
48	HAND SHOWER	1	5107.40
49	HOSE G1/2 - 1500 REINFORCED	1	2500.35